ULE-Series

(Standard/Industry/RT Models)

PARTS MANUAL

First Edition

www.snorkeljp.com



ULE-Series

This parts manual covers the Snorkel
ULE-Series models.

Snorkel has endeavored to deliver

the highest degree of accuracy possible.

However, continuous improvement of our

products is a Snorkel policy. Therefore product
specifications are subject to change without notice.

Readers are encouraged to notify Snorkel of errors
and send in suggestions for improvement.
All communications will be carefully considered for
future printings of this and other manuals.

Please call or fax to the Snorkel :

TANFIELD POWERED ACCESS LTD. JAPAN
3rd Floor, Yamamoto Building 3-15-2,
Shibaura, Minato-Ku, Tokyo, 108-0023, JAPAN
Tel : +81 3 5765 6841

Fax : +81 3 5765 6840

e-mail : sakuma@uprightjp.com

web : http://www.snorkeljp.com

www.snorkeljp.com

Copyright© 2006 by Snorkel

First Edition :

First Printing, Mar 2006
Printed in Korea

Part No. : A1044

Parts Manual - First Edition

ULE-Series



Parts Manual - First Edition

Table of Contents

Section One

Figure 1-1

Figure
Figure
Figure

Section Two

Figure
Figure
Figure
Figure
Figure

Section Three

Figure
Figure
Figure
Figure
Figure
Figure
Figure
Figure
Figure
Figure

Section Four

Figure
Figure

Figure
Figure
Figure

Figure

1-2
1-3
1-4

2-1
2-2
2-3
2-4
2-5

3-1
3-2
3-3
3-4
3-5
3-6
3-7
3-8
3-9
3-10

4-1
4-2

4-3
4-4
4-5
4-6

Table of Contents

Exterior & Decals

Hydraulic Cylinder Assembly

Power Groups

Power Pack Group, All Models
Ground Controls, All Models
Control Cable Assembly, All Models

Electric Circuit, AC Models, Old Version
Electric Circuit, DC Models, Old Version

Base Components

Base Assembly, All Standard Models

without Tilt-back Frame

Outrigger Assembly, All Models
Shock Absorber Assembly, ULE40

Exterior & Decals, All Standard Models without Tilt-back Frame --::-eceeeeee: 1-2
Exterior & Decals, All Models with Tilt-back Frame ~—  «eeeeeeeenenes 1-8
Exterior & Decals, All Industry Type Models ~  ceeeeeenneeeees 1-10
Exterior & Decals, All Rough Terrain Type Models ~  seeeeeeeeeeeees 1-12
Hydraulic Cylinder Assembly, All Models ~ coveeeeeeeenes 2-2
Hydraulic Circuit, Al AC Models, New Version —  eeeeeeeeeeees 2-4
Hydraulic Circuit, All DC Models, New Version — ceeeeeeeeeeeees 2-5
Hydraulic Circuit, All AC Models, Old Version ~  seeeeeeeeeeeees 2-6
Hydraulic Circuit, All DC Models, Old Version ~  coeeeeeeeeeeees 2-7
............... 3.2
............... 3.6
............... 3-10
Battery Pack & Charger Assembly, All DC Models ~  srereeeeeeenees 3-12
Electric Circuit, AC Models, New Version — ceeeeeeeeeeees 3-14
Electric Circuit, DC Models, New Version ~  eeeeeeeeeeeeen 3-15
............... 3-16
............... 3-17
Electric Circuit, AC Industry Models, New Version —  seeeeeeeeeeeees 3-18
Electric Circuit, DC Industry Models, New Version ~  ceeeeeeeeeeeeee 3-19
............... 4-2
Weldment Assembly (Motor Mount), All Models
............... 4-4
Loading Pivot Assembly, All Models without Tilt-back Frame —  «ooeeeeeeeeee 4-6
............... 4-8
............... 4-10
............... 4-12

Tilt-back Frame Assembly, ULE40

ULE-Series



Table of Contents Parts Manual - First Edition

Table of Contents

Section Five Mast Components

Figure 5-1 Number 1 Column Assembly, All Models  eeeeeeeeeeneens 5-2
Figure 5-2 Number 2 Column Assembly, All Models ~— eeeeeeeeeeeeens 5-6
Figure 5-3 Number 3 Column Assembly, All Models — eeeeeeeeeeenen 5-8
Figure 5-4 Number 4 Column Assembly, All Models ~ eeeeeeeeeeeees 5-12
Figure 5-5 The Last Column Assembly, All Models ~ eeeveeeeeeeeens 5-16
Figure 5-6 Platform Column Assembly, All Models ~  seeeeeeeeeeees 5-18
Figure 5-7 Sequencing Cable Assemblies, All Models ~ eeeeeeeeeeenees 5-20

Section Six Platform Components
Figure 6-1 Platform Assembly, All Models e 6-2
Figure 6-2 Platform Controls, All Models e 6-4

ULE-Series



Parts Manual - First Edition Section 1 - Exterior & Decals
___________________________________________________________________________________________________________________________________________________________________|

Section One

Exterior
&
Decals

ULE-Series 1-1



Section 1 - Exterior & Decals

Figure 1-1

Parts Manual - First Edition

Exterior & Decals, All Standard Models without Tilt-back Frame

It ¢

\(@J

O

@E)®

S

|

|

/o

SISO

®
a—

T @/ v
1
19
o :
2
==
@
3
ﬁ / 2
s
\ :

|

0 @ 220 29



Parts Manual - First Edition Section 1 - Exterior & Decals
|

Figure 1-1
Index Part No. Description Quantity This Figure
1 M1053 Roof - Mast, ULE1I5 e, 1
M1054 Roof - Mast, ULE20 e 1
M1055 Roof - Mast, ULE25  eeeeeeeeeeeieen 1
M1056 Roof - Mast, ULE30/40 e, 1
M1057 Roof - Mast, ULE35 e, 1
M1080 Roof - Mast, ULE38 e 1
B2002 Screw - HHC, M6x35 e 4
B2050 Washer - Flat, M6x18x1.2T  eeeeeeseiiiiiiiiiie, 8
M1058 Spacer - Roof e 4
M1059 Nut - Square, M6x22.5x13x4T e 4
2 A1025 Label - Power Source e 1
3 - Liting Ring e 1
4 B1046 Upper Caster, 6 inch e 1
5 - Ground Controls (refer to Figure 3-2, page 3-6~9) = ceceeceecenciiiieiene. 1
6 P1022 Cover - Power Pack, with Decals ~  eereeeieiciiiiiiii, 1
A1030 Decal - Danger, Overturning Hazard ~~  eeeeeeeeeeeeneeeneeeen 1
A1033 Decal - Warning, Impact Hazard e 1
Al1016 Label - High Pressure Fluid e 1
7 — Power Pack (refer to Figure 3-1, page 3-2~5) = eeeeceecesceseiiiieen 1
8 B1044 Middle Caster, 5 inch e 2
9 B1028 Loading Pivot Assembly (refer to Figure 4-3, page 4-6,7) creoveececeereenceneens 1
10 M1015 Plate - Number 1 Column, ULE15~ULE38 = ceeereeccnecciicnnecnns 1
Al1041 Name Plate  tiiieeesieiiiiiiiaes 1
11 B1022 Mast Brace - 655mm, ULE40 e 4
B1023 Mast Brace - 805mm, ULE40 e 2
B1024 Mast Brace - 917mm, ULE35 ~ eeeeeesecieniieniienen. 2
B1025 Mast Brace - 943mm, ULE1S5 seereeseeseecieeniieeens 2
B1026 Mast Brace - 967mm, ULE20~ULE30 eeeeeeeseeeeeeeeeeeeeen 2
B2074 Mast Brace - 995mm, ULE38 seereeseeeeecieniieeens 2
B1027 Mast Brace - 1,020mm, ULE35/38, IULE15/20 = ceeeeeeeenncccncinen. 2
12 — Outrigger Assembly (refer to Figure 4-4, page 4-8,9) = eeeeeeererenianinnn. 4
13 B1011 Block - Glide e 2

ULE-Series 1-3



Section 1 - Exterior & Decals

Figure 1-1

Parts Manual - First Edition

@E)®

S

|

|

SISO

D

SR B R I

/%

oS
U=
‘ -

N

|
282D 20

ULE-Series



Parts Manual - First Edition

Section 1 - Exterior & Decals
___________________________________________________________________________________________________________________________________________________________________|

Figure 1-1
Index Part No. Description Quantity This Figure
14 B1045 Lower Caster, 5inch ~ eeeetereeeieiiiiaieens 2
15 A1022 Label - Manual Lowering Valve e 1
A1038 Decal - Notice, Manual Lowering Valve ~  ceeeeeeeeeiiiiiiieenn. 1
16 A1034 Decal - Warning, Observe the Safety Instruction ~  ceeerereemreneencneene. 1
A1029 Decal - Danger, Collection ~  eeeeeceeceeeeeecenne 1
17 - Platform Assembly (refer to Figure 6-1, page 6-2,3) coeceeeereeeneeneneees 1
A1013 Label - Helmet e 1
A1014 Label - No Access e 1
A1015 Label - Faling 1
A1017 Label - Chain 1
A1018 Label - Flash e 1
A1027 Label - "CE" Mark e 1
A1045 Label - Railroad = e 2
18 - Steering Handle with Grip e 2
B1005 Grip - Rubber 4
19 E1020 Platform Controls (refer to Figure 6-2, page 6-4,5) = creeeereerceneencneene. 1
- Outlet Assembly (refer to Figure 6-2, page 6-4,5) ceceeceeceecieciecneens 1
20 B1033 Weldment - Motor Mount (refer to Figure 4-2, page 4-4,5) ceceeveereereeneeneeeees 1
A1031 Decal - Danger, No Modification ~  eeeeeeeeiieniieie. 1
A1032 Decal - Danger, Do not Lift the Platform —  ceeeeseeeieiiiiiiiene. 1
21 A1035 Decal - Caution, Component Damage = = ceeseeseeseeseesieniene. 1
A1037 Decal - Notice, Maximum Load ~  eeeeeeeeeciiieieiiiieen. 1
22 A1039 Decal - Notice, Operation Instruction  ceeeceeeeciiiiiiiiene. 1
23 A1006 Label - ULE15 e 2
A1007 Label - ULE20 e 2
A1008 Label - ULE25 e 2
A1009 Label - ULE30 e 2
A1010 Label - ULE35 e 2
A1011 Label - ULE38 e 2
A1012 Label - ULE40 e 2
ULE-Series 1-5



Section 1 - Exterior & Decals

Figure 1-1

Parts Manual - First Edition

@E)®

S

|

|

SISO

D

SR B R I

/%

oS
U=
‘ -

N

|
282D 20

ULE-Series



Parts Manual - First Edition Section 1 - Exterior & Decals
___________________________________________________________________________________________________________________________________________________________________|

Figure 1-1

Index Part No. Description Quantity This Figure
24 B1047 Caster, 8inch e 2
25 — Base Assembly (refer to Figure 4-1, page 4-2,3) = cerererecececececeienen 1
A1036 Decal - Caution, Impact Hazard e 1
26 B1004 T-Handle Assembly e 1
A1023 Label - T-Handle e 1
27 B1048 Caster - Swivel with Brake, 6 inch ~ eeeesiiiiiiiiiiiiiin, 2
28 A1026 Label - UpRight e 1
29 A1024 Label - Leveller e 1
30 B1010 Level - Bubble it 1

ULE-Series 1-7



Section 1 - Exterior & Decals Parts Manual - First Edition

Figure 1-2
Exterior & Decals, All Models with Tilt-back Frame

®

© ©@®

®Q

2@

1-8 ULE-Series



Parts Manual - First Edition Section 1 - Exterior & Decals
|

Figure 1-2

Index Part No. Description Quantity This Figure
1 B1055 Lifting Ring - ULE40 e 1
2 M1016 Plate - Number 1 Column, ULE40 eeeereccniiiiiinnnnnes 1
3 B1043 Plate - Control Box Mount, ULE40  eeeeseeeiiciiiiiiiin 1
4 B1057 Plate - Mounting Bracket e 1
A1040 Decal - Notice, Tilt-back Instruction e 1
5 B1039 Shock Absorber Assembly - ULE40  eeeeeeeeceeciiiiiniienn. 1
6 B1038 Tilt-back Frame Weldment - ULE40  eeeesenniiiiiiniiiinn, 1
7 B1058 Outrigger Storage Bracket with Decal - ULE40 ~  ceceeceecencencceceens 1
8 B1059 Pivot Stop Assembly - ULE40 DC Models =~ eeeereeciniiiiiiniieeen 1
B1035 Pivot Stop Assembly - ULE40, AC Models ~  eeeereeeiceiniiniineens 1
9 - Battery Pack Assembly (refer to Figure 3-4, page 3-12,13) ccececercececececeeceee 1
10 A1043 Decal - Danger&Notice, Battery Pack ~  eeeeeeeeeieiiiiiiieen 1
11 — Battery Charger (refer to Figure 3-4, page 3-12,13) = ceeereecencenriencencens 1

ULE-Series 1-9



Section 1 - Exterior & Decals Parts Manual - First Edition

Figure 1-3
Exterior & Decals, All Industry Type Models

E)

©

@ ®

©®

1-10 ULE-Series



Parts Manual - First Edition

Section 1 - Exterior & Decals
___________________________________________________________________________________________________________________________________________________________________|

Figure 1-3

Index Part No. Description Quantity This Figure
1 B1056 Plate - Control Box Mount, IULE15/20 eceeececeeneiieiiniiinn 1
2 B1060 Weldment - Motor Mount, IULE15/20 eeeeeeeseeiiiiiiiiiiee. 1
3 B1061 Tube - Mounting Bracket, IULE15/20 eeeeeeeeseesieeiiniinens 1
B2011 Screw - HHC, M10X65  eeseeseeieneeieenns 4
B2054 Washer - Flat, M10x21x2T(KS) e 8
B1084 Spacer - Mounting Bracket Tube, IULE15/20 ceeeceereececincenens 2
B2044 Nut - Nylock, M10x14 e 4
4 B1027 Mast Brace - 1,020mm, ULE35, IULE15/20 = ceeeceeccecencencncenes 2
5 E1099 Real Cable - IULE15/20 AC Models ~  eeeereiiiiiiiiiiii, 1
6 E1039 Battery Box Assembly - IULE15/20 eeeeeereessenieniniene. 1
7 B1062 Hand Pallet with Steering Handle ~  eeeeeeeeeseien 1
8 - Battery Charger (refer to Figure 3-4, page 3-12,13) = ceeeeereercecencencene. 1
9 E1079 Box - Terminal, IULE15/20 e 1
10 E1078 Level Sensor e 1
11 B1054 Base Assembly - All Industry Type Models with Decals =~ cceererreereeeeneeeeenes 1
12 A1036 Decal - Caution, Impact Hazard ~  eeeeeerecsesenecieeeen 1
13 B1063 Outrigger Assembly - IULE15/20 eeeeesescececciciiiene 2
B1064 Handle - Leveling, IULE15/20 e 2

ULE-Series 1-11



Section 1 - Exterior & Decals Parts Manual - First Edition

Figure 1-4
Exterior & Decals, All Rough Terrain Type Models

-12 ULE-Series



Parts Manual - First Edition Section 1 - Exterior & Decals
___________________________________________________________________________________________________________________________________________________________________|

Index
1

2

Part No.
B1003
B1051
B2018
B2059
B2049
B1052
B2017
B2061

B2040

Figure 1-4
Description Quantity This Figure
Base Assembly - All RT Models with Decals = ceereereerseneeneenene. 1
Caster - Pneumatic, RT, 12 inch  eeeereeniininn 2
Screw - HHC, M 20x140(B) e 2
Washer - Flat, M20(3/4) e 6
Nut - Nylock, M20 e 4
Caster - Swivel, RT, 8inch e 2
Screw - HHC, M20x120(W) e 8
Washer - Spring, M20 e 16
Nut - Nylock, M20 e 8

ULE-Series 1-13



Section 1 - Exterior & Decals Parts Manual - First Edition

Notes

1-14 ULE-Series



Parts Manual - First Edition Section 2 - Hydraulic Parts
.______________________________________________________________________________________________________________________________________________|

Section Two

Hydraulic
Parts

ULE-Series 2-1



Section 2 - Hydraulic Parts Parts Manual - First Edition

Figure 2-1
Hydraulic Cylinder Assembly, All Models

2-2 ULE-Series



Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Section 2 - Hydraulic Parts

Figure 2-1

Index Part No. Description Quantity This Figure
1 H1016 O-ring - Cylinder e 1
2 H1001 Hydraulic Cylinder - @40x1400ST eeeecsecsecescesceniene 1
H1002 Hydraulic Cylinder - @40x1900ST eeeseeseesseceeniinienn. 1
3 H1023 Silencer - Cylinder e 1
4 H1004 Hydraulic Hose Assembly - (3/16)"x1,650mm (ULE15~ULE30) ccecceeceeceeceeceeceees 1
H1009 Hydraulic Hose Assembly - (3/16)"x2Wx1,650mm (ULE35~40)  ccecceceeereceeneeeceees 1
H1005 Hydraulic Hose Assembly - (3/16)"x2,000mm (IULE Models)  creererrerrereeneenenes 1
5 H1004 Hydraulic Hose Assembly - (3/16)"x1,650mm (All ULE Models) «:eeceeeeeceeeeeceeceees 1
H1005 Hydraulic Hose Assembly - (3/16)"x2,000mm (IULE Models) — csoereeeeereeeeneeeeeees 1
6 H1012 Check Valve Assembly e, 1
7 H1011 Down Valve Assembly e 1
8 H1013 Valve - Flow Control — eeeiiiiiiiieiiees 1
9 H1021 Fitting - Connector, (1/4)"x(3/8)" e 1
10 H1019 Fitting - Connector, (1/4)"x(1/4)" e 1
11 H1014 Valve - Check i 1
12 H1022 Fitting - 90° Elbow, (1/4)"x(1/8)" e 1
13 H1015 Nut - Solenoid Valve e 1
14 H1017 O-ing - Down Valve e 1
15 H1018 Coil - DC 12V 1
16 H1024 Valve - Manual Lowering ~ eeeeeeeeeceieeiiciiens 1
17 H1020 Fitting - Connector, (1/4)"x(1/8)" e 1

ULE-Series 2-3



Section 2 - Hydraulic Parts Parts Manual - First Edition

Figure 2-2
Hydraulic Cylinder Assembly, All Models

®

/

®
®

2-4 ULE-Series



Parts Manual - First Edition Section 2 - Hydraulic Parts
L___________________________________________________________________________________________________________________________________________________]

Figure 2-2

Index Part No. Description Quantity This Figure
- H1035 Rod Cover Assembly - Cylinder e 1
- H1036 Piston Assembly - Cylinder e 1
18 H1037 Rod Cover - Cylinder e 1
19 H1038 Wear Ring — Rod Cover e 1
20 H1039 Dust Seal — Rod Cover e 1
21 H1040 Piston - Cylinder 1
22 H1041 O-Ring - Piston e 1
23 H1042 Wear ring - Piston e 1
24 H1043 O-Ring(BP22) - Piston e, 1
25 H1044 U-Packing - Piston e 1
26 H1045 Cylinder Rod 1

ULE-Series 2-5



YN ASSY
- ‘ON "9Ma
mo U< (39°0W) LINDYID "AAH | INYN "0

sauag-3IN | 300N SaMag-3TIN |3INYN W

N/S JVOS 1S 'VdvD MNVL IO

Vs00z 31¥Q | 03r0HddY| ¥OIHD | NDIS3A | MyHO 7

Parts Manual - First Edition

T M @
ybrydn ‘

| ®
anfipws £y
® (O~

= ® &
7 Bunies Bﬁym ﬂ
ZwaByOvL !

<
‘pAy Bunias JayE SAOWDY
NOILVOIHID3dS JWVN Lavd [ON @ "
NOZZ X d X My L) o100 | | 7 N—
(onB/gwo L’ 1-1"49)O-d dwnd | z =
VA anep JoIRY | ¢ L -
Kejeq 093 BABA PIOUSIOS |
75-00A NAIonUOD Mold | g .
2501 HELIO| 9
9059} X 94/ Ld aso | L — =
0591 X 9L/E Id asoH | 8
MM UMOQ [ENUERY anjep plousios | 6 7
LINN YOVd ¥3IMOd OIMNVHAAH @ X9
I s
N i UIANMAD ONNVHOAH
&
soosz| AR UMOP B JO UORIPPY H | W L.
NSIS | 3WVN | 310 | NOISIAZH 318YNOSY3H | NOISIAZH | v

Hydraulic Circuit (New Version), All AC Models

Section 2 - Hydraulic Parts

Figure 2-2

ULE-Series




YN ASSY

Hydraulic Parts

1S 'VdvD MNVL IO

Figure 2-3

Section 2 -

Hydraulic Circuit (New Version), All DC Models

3000 |on'oma (39'200) LINDYID "AAH |3WVYN D
sauas-31Nn | 1200NW sSauas-31IN |3INVYN W
N/S | 3OS
1'1'9002 31¥0a |g3noudav| HOIHD | NDISAA | MWHO
ybrydn
NOILVOIdI03dS INYN LYvd ['ON
NOZZ X db X MYL'L Jojl0W | |
(onB/gwo L’ 1-1"49)D-d dwnd | z
YA aneA ey | g
Aejag 09| aneA plousiog | ¢
TS-QOA NAojuUOD mold | g
2501 HUBLIO| o
10591 X 9L/ Ld asoy | L
10591 X 9L/E Id asoH | 8
AJA UMDQ [enuepy anep plousios | 6
NABO WS | 0L

L1INN MOVd 43MOd JINMNVEAAH

® (O~

Po

phy Bumas saye asoway

LW

5]

1S006LX0K(DH:  OFEEIIN -
LSYBELXOP(D: §E-643IN -

HIANNAD JIINVHAAH

- First Edition

S0'0L'5Z AJA UMOD E JO UONIppY

bH

SRS

JNYN | 3LVO | NOISIAZH 318YNOSY3Y

NOISIASY | M

.
<
=

Parts Manual

ULE-Series




- First Edition

A B INYN ASEY
a10-av (@10'0V) LINDYID "GAH [3WVN ‘0
sSaias-37IN | 300N Sauas-IIN [INYN W
NS | 31v0s 15 ¢ "Yd¥D MNVL 110
SZ'0L'5002 31¥0a |g3noudav| HOIHD | NDISAA | MWHO 7

Parts Manual

T M @
ybiydn ‘

| ®
anfipws 'y
® (O~

= ® &
7 gssﬁym ﬂ
qwoliort | |

-
Pt
<
7 phy Bumas saye asoway
NOILYDIHI03dS JWVN Livd [ON ®
Zl

- Hydraulic Parts

AOZZ X db X MMLL o | b 7
(onB/gwo L 1-1"49)O-d dund | z
VoA anepJalRy | ¢ |
BAEA UMOQ ANAPlOUBIOS |
TS-A0A NA10QUOD Mol | § ®
2501 queppo| g
0594 X 9L/ Ld asoH | L
vmv
LINN MOVd 43MOd DINMNYEAAH _ @ i
_
_ LS0064X0P( :  OWEEIIN - 7
57 YIANMAD DINVHAAH
N4
v . ]
NDIS | IWVYN | 31¥a| NOISIAZH 318YNOSY3H | NOISIASH | HHWIN

Hydraulic Circuit (Old Version), All AC Models

Figure 2-4

Section 2

ULE-Series




Hydraulic Parts

Section 2 -

- First Edition

Parts Manual

Figure 2-5

Hydraulic Circuit (Old Version), All DC Models

l— i INYN ASSY
a10-d (a10'0a) LINDYID "GAH [3WVN '
sauas-37IN | 1300W sauag-3INn |3INYN W
N/ | 3w0s
SZ'0L'S00Z 31vQ |a3/08ddv| HOIHD | NDISIA | MWHA
ybrydn
NOLLYDIHI03dS JNVN Lyvd [ON
NOZZ X db X MY L) Jojl0W | |
(ouB/gwo L’ 1-1"49)D-d dund | z
VoA anep JalRy | ¢
aneA umoq ANAPlOUBIOS |
TS-a0A NAojuUOD mold | g
2501 HUEBLIO| o
05914 X 9L/ Ld asoH | L
NABOWWS | 8
LINN HMOVd 43aMOd DI'TNYHAAH
&
E
WV
NDIS | IWYN | 3LVA | NOISIAZH 318YNOSYIY | NOISIAIH | MEYN

e

I

7S 'WdvD MNVL 110

i m m ®

Qs |

anfifEwd L4 7

@ (=)

O 7

‘phy Bumes seye awowey 7

ULE-Series



Section 2 - Hydraulic Parts Parts Manual - First Edition

Notes

2-10 ULE-Series



Parts Manual - First Edition Section 3 - Power Groups
.______________________________________________________________________________________________________________________________________________|

Section Three

Power
Groups

ULE-Series 3-1



Section 3 - Power Groups Parts Manual - First Edition

Figure 3-1
Power Pack Groups, All Models

WHDNHW @ @

3-2 ULE-Series



Parts Manual - First Edition
|

Section 3 - Power Groups

Figure 3-1

Index Part No. Description Quantity This Figure
- P1001 AC Power Pack - 220V,60Hz,1.1kW,2P,1.2CC = eeeececencecenccniacenes 1
- P1002 AC Power Pack - 220V,60Hz,1.8kW,4P,1.7CC = ceeceecencencinecncenes 1
- P1003 AC Power Pack - 220V,50Hz,1.1kW,4P,1.7CC = ceeseecensencineceenes 1
- P1004 AC Power Pack - 220V,50Hz,1.8kW,4P,1.7CC = eeeececencecenceniacenes 1
- P1005 AC Power Pack - 110V,50Hz,1.8kW,4P,0.75CC  ceeceecencencinncncenes 1
P1036 AC Power Pack - 110V,50Hz,1.8kW,4P,1.2CC = ceeseecensencieneeceene. 1
- P1006 DC Power Pack - 12V,50Hz,1.8kW,4P,1.7CC = ceceececescecinciiecee 1
1 P1007 AC Motor - AC220V,60Hz e 1
P1008 AC Motor - AC220V,50Hz e 1
P1009 AC Motor - AC100V,50Hz  eeeeeeeeiiieiaienen, 1
P1010 DC Motor - DC 12V e 1
2 P1018 Capacitor - 754, AC220V, AC(100V) Models ~  ceseeceesnciiinieeee. 1
P1019 Capacitor - 904, AC420V, AC(220V) Models ~  eeeemeemsenciiniinienees 1
P1031 Relay - DC Motor, 12V e 1
3 H1004 Hydraulic Hose Assembly - (3/16)"x1,650mm (All ULE Models) «:-eseeceeseerreeeeeees 1
H1005 Hydraulic Hose Assembly - (3/16)"x2,000mm (IJULE Models) ~ cceereeeemeeereeneeneens 1
4 H1004 Hydraulic Hose Assembly - (3/16)"x1,650mm (ULE15~ULE30) ccceceeceerreereeceeeees 1
H1009 Hydraulic Hose Assembly - (3/16)"x2Wx1,650mm (ULE35~40)  cceceeceeceerreececeees 1
H1005 Hydraulic Hose Assembly - (3/16)"x2,000mm (IULE Models)  creereeeemeeerreneenens 1
5 H1022  Fitting - 90° Elbow, (1/4)"x(1/8)" e 1
6 P1035 1Sec Delay Valve Assembly e 1
7 P1011 Pump - Hydraulic, 0.75CC (ULE35/ULE38) ceeeeeeeesecncnccncen: 1
P1012 Pump - Hydraulic, 1.2CC (ULE15~ULE30/ULE40) = = cceeceecemeenceenceccens 1
P1013 Pump - Hydraulic, DC, 1.7CC (All ULE Models) ceereeeemeerieneeeens 1
8 P1014  Tank - 40 1
9 P1025 Box - Power Pack  ieieeeeiieiieee 1
10 P1026 Wire - Power Pack i 1
11 P1037 Valve - 1Sec Delay,100V, 50Hz e 1
12 P1038 Coil - DC 12V, Pump e 1
13 H1017 O-ring - 1Sec Delay and Down Valve ~  eeeeeeeceeceiienieenn. 1
14 H1015 Nut - Solenoid Valve ~ eereeeeeeeeeienieeees 1

ULE-Series 3-3



Section 3 - Power Groups Parts Manual - First Edition

Figure 3-1

0202002 @ @ 2

3-4 ULE-Series



Parts Manual - First Edition Section 3 - Power Groups
.______________________________________________________________________________________________________________________________________________|

Figure 3-1

Index Part No. Description Quantity This Figure
15 P1023 Plate Assembly - Power Pack Mount ~  eeeeeeeeeeenieninienn. 1
16 B2028 Screw - Wrench, Dish-Head, M10x45 ~  eeeeeeccieiiiiiiiiinnnn 2
17 B2007 Screw - HHC, M10x35 e, 4
18 B2054 Washer - Flat, M10x21x2T(KS) e 4
19 P1030 Washer - Plastic e 4
20 P1027 Plate - Power Pack Mount e 1
21 P1028 Spacer - Rubber Pad e 2
22 P1024 Pad - Prevent Noise 1
23 P1015 Cap - Tank e 1
24 P1029 Fitting - 90° Elbow, (1/2)"x(1/2)” e 1
25 P1021 Pipel - (1/2)"x150 e 1
26 P1020 Pipe2 - (1/2)"x50 e 1

ULE-Series 3-5



Section 3 - Power Groups Parts Manual - First Edition

Figure 3-2
Ground Controls, All Models

®» @we ® O ®

Nl

\ Lt

y

|
3

-
™~
&)
I

MO @ DS

]
N @)

;
/ /\fﬁ a0

10




Parts Manual - First Edition
|

Section 3 - Power Groups

Figure 3-2

Index Part No. Description Quantity This Figure
- E1001 Ground Controls - 220V/50~60Hz e 1
- E1002 Ground Controls - 230V/50~60Hz e 1
- E1003 Ground Controls - 100V/50~60Hz e 1
- E1004 Ground Controls - DC12V e 1
— E1057 Ground Controls - ULElI AC Models, 220V/50~60Hz = ceeeeeecceceeciecncnn. 1
— E1058 Ground Controls - ULElI AC Models, 100V/50~60Hz = eeeeeeeeeeeeiiaaiienn. 1
— E1059 Ground Controls - ULElI DC Models, DC12V ~ ceeeeeeeeieiinaaiinne, 1
1 E1005 Box - Ground Controls  ireteeesiieiieee 1
A1021 Label - Circuit Breaker e 1
2 E1080 Indicator - Low Battery, DC Models ~  ceseeeesieeciiiinienn. 1
3 E1081 Indicator - EM Battery, All Models e 1
4 E1008 Key Switch with Contact e 1
E1009 Key Switch e 1
E1017 Contact - Key Switch e 1
E1010 Key e 2
5 E1013 Push Button with Contact ~ eeereeeeeeeeeeeneieeens 1
E1014 Push Button = tiieeeesseesiiiiiinaaas 1
E1019 Contact - Push Button = et 1
6 E1015 Lamp Assembly . 1

E1015-1 LED Type Lamp Assembly

7 E1011 Stop Button with Contact e 1
E1012 Stop Button - Red Mushroom Head ~  ceeeeeeeeeeeseeeeneen 1
E1018 Contact - Stop Button e 1
8 E1016 Indicator - Outrigger e 4
9 E1082 Sound Indicator Assembly e 1
10 E1029 Circuit Breaker - 15amp, 220V e 1
E1030 Circuit Breaker - 15amp, 110V e 1
11 E1083 Harness - Wire, Control, with 7 Sockets ~  seeeeeeeieniiiiiinen. 1
12 E1084 Harness - Wire, Interlock, with 7 Pins ~ ceeeeeeiiiiiiiiiiinnnn 1
13 E1060 Power Cord Assembly - Standard ~ ereeeeeeeeecieeiieeen. 1

ULE-Series 3-7



Parts Manual - First Edition

Section 3 - Power Groups

Figure 3-2

8

SIS %

)

6

8
.

Q@

ULE-Series



Parts Manual - First Edition Section 3 - Power Groups

Figure 3-2
Index Part No. Description Quantity This Figure
E1061 Power Cord Assembly - Japan Type e 1
E1085 Plug - 2 Pins, Standard e 1
E1086 Plug - 3 Pins, Japanese e 1
14 E1072 Connector - Squeeze, 12mm  eeeseescescenienienees 3
15 E1034  Holder = Battery (Old Type) 1
E1034-1 Holder — Battery (New Type)
16 E1033 Battery - AA size, 1.5V e, 8
17 B2037 Nut - M4x0.7 e 2
B2032 Screw - PHM, M4x30 e 2
18 E1035 Cover - Battery e 1
19 E1032 Fuse - 5amp e, 1
20 E1006 Printed Circuit Board - New Version, AC Models = ceeereeeiieiiiiennnen 1
E1007 Printed Circuit Board - New Version, DC Models = = ceeereeenieiiiiiinnnne 1
E1101 Printed Circuit Board - New Version, ULElI AC Models = ceeeeeeeeneeeiiinneen. 1
E1102 Printed Circuit Board - New Version, ULElI DC Models =~  ceeoreeeereeciaceneeen. 1
E1103 Printed Circuit Board - Old Version, AC Models = ceeeeeeeiiciiiiiinnnne 1
E1104 Printed Circuit Board - Old Version, DC Models = ceereeeeereneecnenenen. 1
21 E1087 Trans - 220V/50~60Hz  eeereeeeieeiieeiieaes 1
E1088 Trans - 230V/50~60Hz  eeeeeeeeeeiieenns 1
E1089 Trans - 100V/50~60Hz  eeieeesseiiiiiieean 1
22 E1090 Fuse - 250V,15amp e 2
23 E1126 Connecting link Assembly — Ground Controls ~ seeeeeeeeeiiieieeen. 1
24 E1127 Sensor Circuit Board - ULElI e 1

ULE-Series 3-9



Section 3 - Power Groups Parts Manual - First Edition
.______________________________________________________________________________________________________________________________________________|

Figure 3-3
Control Cable Assembly, All Models

/7

Q/ o

@ O®w ©

Q
@
©

s se o

SESEOISONEISIS)

3-10 ULE-Series



Parts Manual - First Edition Section 3 - Power Groups
. _____________________________________________________________________________________________________________________________________________________________|

Figure 3-3
Index Part No. Description Quantity This Figure
1 B2002 Screw - HHC, MBx35  eeeeseeeieteieeeaanes -
2 B2051 Washer - Flat, M6x25x1.5T eeeeeseesieniiniiniene. -
3 M1059 Nut - Square, M6x22.5x13x4T e -
4 E1073 Sheave - Control Cable, All Models ~— eeeeseeiiiiiiiiiiii, -
E1074 Sheave - Control Cable, ULE15/25/35 ~  ceeeeeeeececececenens 1
5 E1100 Spacer - Sheave e R
6 E1076 Cable Connector - Power Cable, Ground to Platform —  eeecececereeseeeeneeeee. 1
7 E1062 Power Cable Assembly - Ground Controls to Platform, ULELS cceceeceeceecreeceeeees 1
E1063 Power Cable Assembly - Ground Controls to Platform, ULE20 «:eseeceeeeerreeeeceees 1
E1064 Power Cable Assembly - Ground Controls to Platform, ULE25 «ceeceeceeceereenceceens 1
E1065 Power Cable Assembly - Ground Controls to Platform, ULE3Q «:eceeceeeeeereeceeeees 1
E1066 Power Cable Assembly - Ground Controls to Platform, ULE35 «:ceceeceeceerreeeecees 1
E1067 Power Cable Assembly - Ground Controls to Platform, ULE38 -::ereeceeeeerrenceceens 1
E1068 Power Cable Assembly - Ground Controls to Platform, ULE4Q «ceceeceeceeeeeeceeeees 1
8 E1075 Bracket - Cable and Hose e 4
9 B2033 Screw - PHM, M6x14 e, 4
10 E1077 Cable Connector - Power Cable, Ground to Base = W ceeesereencennccaienees 1
11 E1069 Power Cable Assembly - Ground Controls to Base =~ ceeereecemcenrieneeceens 1
12 E1072 Connector - Squeeze, 12mm e 2
13 E1071 Box with Cover - Outlet, Oval, Drilled ~  eeeeeernnnnnnneeciae., 1
14 B2050 Washer - Flat, M6x18x1.2T e 2
15 E1070 Spring Cable Assembly - Tension, ULE15/25/35 = ceceeceeceeceercncenees 1

ULE-Series 3-11



Section 3 - Power Groups Parts Manual - First Edition

Figure 3-4
Battery Pack & Charger Assembly, All DC Models

OE XE PLEEWEE

M
® @ U

Sl

3-12 ULE-Series



Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Section 3 - Power Groups

Figure 3-4

Index Part No. Description Quantity This Figure
1 E1042 Plate - Battery Box Cover Mount e 2
2 E1043 Plate - Battery Box Handle Mount ~  eeeeeeeececeeiiiiieene 4
3 E1044 Handle - Battery Box e 2
4 B2038 Nut - M1I0 e 8
5 B2054 Washer - Flat, M10x21x2T(KS) e 16
6 B2008 Screw - HHC, M10x40 e 8
7 B2012 Screw - HHC, M12x100  eeseeeeieenenienns 4
8 E1045 Spacer - Battery Pack Hanger e 2
9 B2046 Nut - Nylock, M12 4
10 E1041 Battery Pack Hanger e 1
11 B2006 Screw - HHC, M10x30 e, 2
12 E1036 Cover - Battery Box e, 1
13 E1054 Clamp - Power Cable, Battery Pack ~ eeeeeeereeniiiiiinen 2
14 E1046 Power Cable Assembly - Battery Pack, Outside = ceeecerceeceecieciecene. 1
E1050 Cable Connector - Battery Pack, Outside ~ eeeereereesieciiniieeens 1
15 E1037 Battery Box with Decal e 1
E1038 Battery Box Assembly - Standard DC Models ~  eeeeeeeeeeeiieiieiieenn. 1
E1039 Battery Box Assembly - IULE15/20 e 1
16 E1049 Cable Assembly - Battery Pack, from Charger, Inside = reerrereerrereenceneens 1
E1053 Cable Connector - Battery Pack, from Charger, Inside =~ ceceeeeeeeeceeceeceeeens 1
17 E1047 Power Cable Assembly - Batter Pack, Inside ~  ceeeeeeeeniiiiiieenn. 1
E1051 Cable Connector - Battery Pack, Inside ~  eeeereeeeeeieniiiiinen 1
18 E1040 Battery - DC 12V, 90A e 1
19 E1048 Cable Assembly - Battery Pack, from Charger, Outside =~ cceeeerrereeeeeneeees 1
E1052 Cable Connector - Battery Pack, from Charger, Outside = =rerrerrerrereeneenens 1
20 E1055 Battery Charger - 220V, 50~60Hz =~ eeeeeeeeeceeeiieene 1
E1056 Battery Charger - 100V, 50~60Hz ~  eeeeeeeeeceseeenciene 1

ULE-Series 3-13



Parts Manual - First Edition

Section 3 - Power Groups

Figure 3-5
Electric Circuit (New Version), AC Models

g3d " 13d0W3E
"1etZl "seec d-01-IH

IN3SNOD [ & LAR

nece J4

'R

<r
!

(&)

mZZDo

oe—e—0 o—O [ G—

Hd0
df 53 d/4

=

HJILIMS

m

[enjan] STallN

x0d T104dLNOD T13dJ0W

-

LY SHET U3
z1 - 43zzng
— ICREL!
||ﬁ| . =00
0O nYII; e ,
T > ¢ o a1
25014 NMOd W3
—ag —
£l daddog 2d
z1
mas dlBT H3Mod
ol
e ©
6
mm@ —&] |
- ﬁllllu 8
S 87 14 IN @
[ 2= 3
2Z - [N, |
2z © S
@ e > | f||||mu
4 £ wu
22 2z MW nZ1 =
z
1z _ prm— 00 ne | nz1e -
ﬁ .
1z Mwuvm e o o] oo
ze
4 AdILLIEE [ 1e
o o—!
170MZ1
+ BE €€ 6/3
3548 A3M 3568

ONTHIM X08 T04LINOD

ULE-Series

3-14



Figure 3-6

Section 3 - Power Groups
Electric Circuit (New Version), DC Models

g3d " 13d0W3d
‘91710 "S@a@c JyoT-IH

1IN3SNOD G Akj

neze M| o= o

7
N

d
“ZZDQ J
o+—e—0 o—O T 0— d
=y
Hd0
dn S3 d/4
k]
a
J
\0| m
wotims M
[SENNNCIS) at pts!
net NH9
Tony

L dugT NHMDa W3

»08 "104d1NOJ 13d0W 3d

— &L
. — 43zzng PR
NY9 SE SE -0
‘o 0||;
23 = el et
@14 NMOd W3
< a9 35N+
—a9 —
EE D €1 Qdyog 2d
6 8 [
E i Wy H3MOd
3 ol
24 —
3 [oc] ©
+ 4 )
LSog = 2 @
9
41554 5 +06 4
IRENY b
27 — 3
Z
|32 T nzT —

— o Q|0

43
Ad3L L8 ||—‘

£3
o oTo—
L7onz1
ree 7 Ee mw &3
3548 AdM 3568

ONTHIM X008 T104d1NOJ

Parts Manual - First Edition

3-15

ULE-Series




Parts Manual - First Edition

god -eudety
*18°80 "+BBZ dHO1-HOIH

IN3SNOD | 3 .Rﬂk E|

nace Jg

I
!

_llozzae

o+——o0 o— [ O—
=g

4d0
dn S3 d/4

==

HJLIMS

m o«

[enfas]Sfa]iN

18

Ag3d

T, F

21

128

£l dyguog Od

dWgT 43Mod

©

L1 1

NY9

EBC
e o

»08 TT0dLNOJ T13d0W 3

LHM

12

nZi+ i

o) Q|0

43
Ad3LLIEE \|—\

3Sud A3

1€

O o e—
L70NZT + BE \.(mm .

3su8

ONIHIM X08 T1041N0J

Electric Circuit (Old Version), AC Models

Section 3 - Power Groups

Figure 3-7

ULE-Series

3-16



Section 3 - Power Groups

Parts Manual - First Edition

Figure 3-8

Electric Circuit (Old Version), DC Models

1€

83d "YM3INIA
10728 '$@8Z AQH0T-HOIH
J& L dWgT W3
- |—l
43zZNng
IN3SNOD [ O 4
nezz au mme||¢ B . o1 = JNTRET
3 NMOQ NHS \mﬁ\ & =2
i LHM b€ O O [— o1
el g bE et £1
2z3 _ 35N3 NMOa 13
g ¢ 4 —a9
Conmoa - bE D _ €1 asL08 2d
o+——0 g el g Z1
f ddo ° e '
& { [~ " | L
S3 d/d 8 T dug1 ¥3M0d
Q 3 ©
mwwmwwww J 23 b6
== i g :
HILIMS S
=L — mu
rﬁm 1 52 —& m mm
N .
41554 ~ = |
+ G S
JYREN —
€
‘ $g —2f 1 £z nBzz M% net | b=
al Y -
AY3L1UE g necz 2 H_M| hie . W z —
net NHO o . oMoJ 09 - 7 nZi+
. oov €2 35149 A — 9 0 (@]}
oo o SNEYL
3sug e
1y
; 1y . _ _
H i d muz Ad3L1eg
I v BT o o
170Nz 1
LEH1S P e uwwmuw
3sHg A3 3548
X048 T1041N0D 13301 2d

ONIHIM X088 T041INDD

3-17

ULE-Series



Parts Manual - First Edition

Section 3 - Power Groups

Figure 3-9

Electric Circuit (New Version), AC Industry Models

83d " 13d0W-405uUas5]y

2@71@ "S@@c  JyoT-IH

LIN3SNOD ‘Rﬂ\y

G
nezz oY @FQIIT a

I8

“ZZDQ J

o+—e—0 o—O T Oo— d

Yydo
ol S3 d/4

EZ=

HJLIMS

[enfan[STaliN

JdALl YOSN3S

1HM 1HM

A1d  NJ9
d3d - A8

I04LNOD

"JOSN3S

o

L2 dN9T W3

-

Z1
a1

3I5N4

4322N89
=

29

T, F

NMOQJ W3

€1

@1

ayuog 3d

dhg1T "3M0d

©

»08 "104d1NOJ "13d0W

oY

5

ZoT°%;
’ — ’ EM”

S/3

09

mmjlmw NZ1

SNEH1

R
She o

| nz1+

-+

@ oo

4 AdA
T

Ad3IL1IHE
170nc1

o
v QE 7 €8

35”8 A3

o—
S/3
3569

ONIHIM X08 T104d1NOJ

ULE-Series

3-18



Section 3 - Power Groups

Parts Manual - First Edition

Figure 3-10

Electric Circuit (New Version), DC Industry Models

834 " 13J0W405uss)q

‘R1°10 "9@BZ JY0T1-IH
IN3SNOJ [€; kﬂn E|
o a
nezz 8| g—1 - 3
d
M7,ZDn J
o+——0 o—0O [ 0— d
T
dd0
dn S3 d/4
E]
a
J
\\G| m
Wotims M
ISENNRSIS) I o1 A4
nel Nd9
ey

JdAl "OSN3S

1€

1HM
NH9 |
0 . .m.mm%m NMOQ W3
HOSNIS
—— 43zzng AQT3Y
o1 sg 5 &
o I
" > C . 21
NMOQ W3
a9 3sn4
—a9
I £l Q408 2d
z1
1T
dWgT 43Mo4
a1
= ©
5
57 g ®
1 92 pmy— J @
9
20+
@ + G S
A3 b 7
2 | B © m@
neat 3|
nazz a9 H_ ) B9 z
LHM 1z o AT —
®®¢OM £g ® Q O|0
S/3
asug ze
14
b o T8 405 A L
g — A4g31158
— v O
170nZT o—
18918 + 92 7 €€ -
4S89 AJA 3544

=08 "1041NOJ "13d0W 3d

IONTHIM x0d "1041NOD

3-19

ULE-Series



Section 3 - Power Groups Parts Manual - First Edition

Notes

3-20 ULE-Series



Parts Manual - First Edition Section 4 - Base Components
.______________________________________________________________________________________________________________________________________________|

Section Four

Base
Components

ULE-Series 4-1



Section 4 - Base Components

Figure 4-1
Base Assembly, All Standard Models

Parts Manual - First Edition

@

©)

oo

®» @ ©

=
S
Q6 9@ @PFWE WM @ ¥ @®

=

@

BEMW

BRS

4-2 ULE-Series



Parts Manual - First Edition

Section 4 - Base Components
L___________________________________________________________________________________________________________________________________________________]

Figure 4-1

Index Part No. Description Quantity This Figure
1 B2006 Screw - HHC, M10x30  eeeeeeeeeieinienenaene, 4
2 B2054 Washer - Flat, M10x21x2T(KS) e 28
3 B2044 Nut - Nylock, M10x14 16
4 E1069 Power Cable Assembly - Ground Controls to Base =~ ceeereeceeceerienceneens 1
5 E1024 Contact - Base, N.O. e 1
6 B2030 Screw - PHM, M4x10 e, 2
7 B1050 Cover - Base  cheseeseiae 1
8 B2005 Screw - HHC, M10x25 ~ eeseeeeeeeeeieneaees 4
9 B1012 Plate - Block Mount — eiieteeesieeeiieiiaeeaas 2
10 B1011 Block - Glide s 2
11 B2009 Screw - HHC, M10x50  eeseeeeeeeeeienienees 4
12 B1046 Caster - 6 inch e 2
13 B2014 Screw - HHC, (1/2)"x80(W) e, 2
14 B2041 Nut - (12" e, 2
15 B1008 Lock Pin e 5
16 B1047 Caster - 8 inch e 2
B1051 Caster - Pneumatic, RT, 12 inch ~ eeeeecniineiiniininen. 2
17 B2016 Screw - HHC, M20x120(B) e 2
18 B2049 Nut - Nylock, M20 e, 2
19 B1001 Base Assembly - All Standard Models with Decals =~ ceeeceeeemeeerenceeens 1
B1002 Base Assembly - All Narrow Models with Decals =~ = ceeeseecemeenreenceeens 1
B1003 Base Assembly - All RT Models with Decals = ceeereeeeeenienieneen. 1
20 B1093 Caster - Swivel with Brake, 5 inch - Base = ceeesereiiciniiiiiene, 2
B1052 Caster - Swivel, RT, 8inch ~ eeeeneniin, 2
21 B2019 Screw - Wrench, M6x15 e, 12
22 B2051 Washer - Flat, M6x25x1.5T e 12
23 B1006 Outrigger Interlock Bracket Assembly —  eeeeeeesieciiiiien. 4
24 B1005 Grip - Rubber 2
25 B1004 T-Handle Assembly e 1
26 B2076 Lock Pin — T-Handle e 1

ULE-Series 4-3



Section 4 - Base Components Parts Manual - First Edition

Figure 4-2
Weldment Assembly (Motor Mount), All Models without Tilt-back Frame

S

O® @O

@@

©

SRS

4-4 ULE-Series



Parts Manual - First Edition

Section 4 - Base Components
.______________________________________________________________________________________________________________________________________________|

Figure 4-2

Index Part No. Description Quantity This Figure
1 B1005 Grip - Rubber e 2
2 B1046 Caster - 6 inch i 2
3 B2014 Screw - HHC, (1/2)"x80(W) e, 2
4 B2041 Nut - (12" 2
5 B1053 Plate - Upper Caster Mount e 2
6 B2044 Nut - Nylock, M10x14 4
7 B2054 Washer - Flat, M10x21x2T(KS) e 8
8 B2006 Screw - HHC, M10x30 e, 4
9 B1033 Weldment - Motor Mount, Outrigger Storage Bracket — — ceeeereeeeeeeeeeeeeeens 1
10 B1044 Caster - Slide, 5inch e 2
11 B2013 Screw - HHC, (3/8)"'x65 e 2
12 B2045 Nut - Nylock, (3/8)" e, 2

ULE-Series 4-5



Section 4 - Base Components Parts Manual - First Edition

Figure 4-3
Loading Pivot Assembly, All Models without Tilt-back Frame

OO ® I ©® @ ©

® ® @ o @

4-6 ULE-Series



Parts Manual - First Edition

Section 4 - Base Components
I ——— — — ———.

Figure 4-3

Index Part No. Description Quantity This Figure
1 B1028 Loading Pivot Assembly e 1
2 B2063 Rivet - Aluminum, 4.8x20 e 4
3 B2050 Washer - Flat, M6x18x1.2T e 4
4 B1030 Rubber Bumper e 2
5 B1029 Pivot Slider Weldment, ULE15~ULE38  cecereecniiiiinnnnen 1
6 B2054 Washer - Flat, M10x21x2T(KS) e 12
7 B2006 Screw - HHC, M10x30  eeeeeeeietaieeeaanns 4
8 B2044 Nut - Nylock, M10x14 e 4
9 B1085 Bolt - Roller, Loading Pivot e 4
10 B1032 Roller - Loading Pivot ~ eeereeeeeeeeeninieeens 4
11 B2056 Washer - Flat, M12x32x2.3T e 4
12 B1031 Plate - Pivot Attachment e 1
13 B1086 Ring - Lock Pin e 1
14 B2031 Screw - PHM, M4x20 et 1
15 B1087 Fiting - Lock Pin e, 1
16 B1088 Spring - Lock Pin e 1
17 B1089 Pin - Lock Pin e 1
B1009 Lock Pin Assembly - Tilt-back, Loading Pivot =~ eeeeeeeeeieiiiiiiieeens 1
— A1019 Label - Fixing Position for Truck Loading = eeeeseeeeseeenieniineens 1
— A1020 Label - Supporter for Truck Loading ~  eeeeeeecesceseiiiieeen 1

ULE-Series 4-7



Section 4 - Base Components

Figure 4-5
Outrigger Assembly, All Models

Parts Manual - First Edition

— @1
— ® @ €9
7
@
©
@
®
®
@
®
~T
— @
@ B @ B3RO
4-12 QUICK UP Series



Parts Manual - First Edition

Section 4 - Base Components
I ——— — — ———.

Figure 4-4

Index Part No. Description Quantity This Figure
1 B1013 Outrigger Assembly — ULE15~ULE25 ~  ceceeceerienciniiecienn. 1
B1014 Outrigger Assembly - ULE30  eeereeeeseieniiiieen. 1
B1015 Outrigger Assembly - ULE35 e 1
B1016 Outrigger Assembly — ULE38/40 e 1
B2070 Outrigger Assembly — ULE38 (Nishio Spec) = ceceeemeceececiceeee 1
1-1 B1092 Leveling Jack Assembly e 1
B2071 Leveling Jack Assembly (Nishio Spec) eeeeeeereeniiiiiieinee. 1
2 B2044 Nut - Nylock, M10x14 e 2
3 B2054 Washer - Flat, M10x21x2T(KS) e 2
4 B1021 Casting - Leveling Jack e 1
5 B1065 Outrigger Tube — ULE15~ULE25 ~  eeereeeesesncecccen 1
B1066 Outrigger Tube - ULE30 e 1
B1067 Outrigger Tube - ULE35 e 1
B1068 Outrigger Tube — ULE38/40  eeereeeesescesiiinieen. 1
6 B2035 Screw - FHM, M10x80 e 2
7 B1007 Outrigger Contact Assembly e 1
8 B2034 Screw - FHM, M6x15 e 2
9 B2004 Screw - HHC, M8x40 e 1
10 B2043 Nut - Nylock, M8 e 2
11 B1017 Ball Knob e, 1
12 B1019 Handle - Leveling Jack e 1
13 B2006 Screw - HHC, M10x30 e 1
14 B1020 Rod - Leveling Jack e 1
B2072 Rod - Leveling Jack (Nishio Spec) e 1
15 B2058 Washer - Flat, M16x32x2.3T e 2
16 B1018 Foot Pad - Leveling Jack e 1
B2073 Foot Pad - Leveling Jack (Nishio Spec) = eeeeeereesiiieiieieen. 1
17 B2053 Washer - Flat, M8x25x1.6T eseeeeesssciieesesciiees 1
18 B2021 Screw - Wrench, M8x15 e 1
19 B2078 Washer — Spring, M8 e 1
20 B2077 Washer — Flat M6x30x3T  eeseeessessiiecensiiens 1

ULE-Series 4-9



Section 4 - Base Components Parts Manual - First Edition

Figure 4-5
Shock Absorber Assembly, ULE40

|
SEOS)

_—
~—  —

SREREYEEN @WNE)

=

\
O
S

=

Po P @

RN
RN
/
N

@_—

=

&

&

=]

8
@—_
=S

2@

4-10 ULE-Series



Parts Manual - First Edition

Section 4 - Base Components
I ——— — — ———.

Figure 4-5

Index Part No. Description Quantity This Figure
1 B1077 Weldment - Upper Lock Pin Mount, Tilt-back ~  ceeeeeremcecieniniene. 1
2 B2051 Washer - Flat, M6x25x1.6T e 4
3 B2019 Screw - Wrench, M6x15 e, 4
4 B1008 Lock Pin e 1
5 B1009 Lock Pin - Tilt-back, Loading Pivot ~  eeeeeeeceseeniiiiiieen 1
6 B1078 Weldment - Lower Lock Pin Mount, Tilt-back = eeeereeieieiiiiiniieen 1
7 B1039 Shock Absorber Assembly - ULE40  eeeeeeeececiiiiinienne. 1
8 B1069 Tube - Outer, Shock Absorber e 2
9 B1071 Tube - Shock Mount s 1
10 B1070 Tube - Inner, Shock Absorber e 2
11 B2038 Nut - M10 e 4
12 B2004 Screw - HHC, M8x40 e, 4
13 B2052 Washer - Flat, M8 e 4
14 B2060 Washer - Flat, M22 ettt 4
15 B1072 Snap Ring 4
16 B1040 Shock - Gas, @40x200ST e 2
17 B1073 O-ring - Shock Absorber e 2
18 B1042 Spring - Shock Absorber e 2
19 B1074 Shock Absorber Weldment e 1
20 B1075 Spacer - Shock Absorber e 2
21 B2007 Screw - HHC, M10x35 e, 4
22 B2054 Washer - Flat, M10x21x2T(KS) e 4
23 B1076 Weldment - Shock Absorber Mount ~— eeeeeeeeiiiiiiiiiiieen. 1

ULE-Series 4-11






Parts Manual - First Edition Section 4 - Base Components
I ——— — — ———.

Figure 4-6
Index Part No. Description Quantity This Figure

1 B2015 Screw - HHC, M20x80(B) e 2
2 B2059 Washer - Flat, M20(3/4) e 12
3 B2049 Nut - Nylock, M20 2
4 B1038 Tilt-back Frame Weldment - ULE40  eeeesenniiiiiiniiiinn, 1
5 B1048 Caster - Swivel with Brake, 6 inch - Tilt ~  ceeeeercinecnciainnne, 2
6 B1035 Pivot Stop Assembly - ULE40, AC Models ~  eeeeseeeinceniiiniieeens 1

B1059 Pivot Stop Assembly - ULE40, DC Models ~  eeeereeeencenieninen, 1
7 B2044 Nut - Nylock, M10x14 e 8
8 B1008 Lock Pin e 2
9 B2054 Washer - Flat, M10x21x2T(KS) e 8
10 B1037 Roller - Tilt-back Frame e 8
11 B2022 Screw - Wrench, M10x50 e 8
12 B1081 Spacer - Roller, Tilt-back Frame e 8
13 B1079 Weldment - Pivot Stop - ULE40, AC Models =~ ceeeeecenrencieeeeeene 1

B1080 Weldment - Pivot Stop - ULE40, DC Models =~ ceereeremeencinieeenn. 1
14 B2006 Screw - HHC, M10x30  eeeeeeieteteeenaenns 1
15 B1036 Hook - Pivot Retainer, ULE40 e 1
16 B1034 Pivot Slider Assembly - ULE40 e 1
17 B2023 Screw - Wrench, M10x60 e 1
18 B1083 Bushing - Pivot Slider, Tilt-back Frame ~—  eeeeeeeeeiiniiiiiieen 1
19 B2063 Rivet - Aluminum, 4.8x20 e 4
20 B2050 Washer - Flat, M6x18x1.2T e 4
21 B1030 Rubber Bumper e 2
22 B1082 Pivot Slider Weldment - ULE40 e 1

ULE-Series 4-13



Section 4 - Base Components Parts Manual - First Edition

Notes

4-14 ULE-Series



Parts Manual - First Edition Section 5 - Mast Components
.______________________________________________________________________________________________________________________________________________|

Section Five

Mast
Components

ULE-Series 5-1



Section 5 - Mast Components Parts Manual - First Edition
.______________________________________________________________________________________________________________________________________________|

Figure 5-1
Number 1 Column Assembly, All Models

O | & B

\ 8
9

: ®
©

B e D8

Sl

LS

®

5-2 ULE-Series



Parts Manual - First Edition Section 5 - Mast Components
I ——— — — ———.

Figure 5-1
Index Part No. Description Quantity This Figure

— M1001 Column - Number 1, ULE15~ULE38  eeeeeereiiiiinniaiinnen, 1
- M1002  Column - Number 1, ULEA0 e 1
1 M1064 Plate - Cylinder Mount e, 2
2 B2025 Screw - Wrench, M16x200 e 1
3 B2058 Washer - Flat, M16x32x2.3T e 2
4 B2048 Nut - Nylock, M16 1
5 B2024 Screw - Wrench, M14x200 e 3
6 B2057 Washer - Flat, M14x32x2.3T e 6
7 B2047 Nut - Nylock, M14 3
8 M1015 Plate - Number 1 Column, ULE15~ULE38 = ceeeeeeecincicnncienen. 1

M1016 Plate - Number 1 Column, ULE40 eeeereccnniiiiinnnens 1
9 B2006 Screw - HHC, M10x30 e, 4
10 M1061 Pad - Adjustable Guide ~  eeereeeeeeeeeneieieeens 4
11 M1062 Bolt - Adjustable Guide Pad e 4
12 B2038 Nut - M1I0 e 4
13 B2054 Washer - Flat, M10x21x2T(KS) e 6
14 M1063 Nut - Lock, Adjustable Guide Pad ~  eeeeeeeeeeeecienen 4
15 M1059 Nut - Square, M6x22.5x13x4T e 3
16 B2044 Nut - Nylock, M10x14 e, 2
17 B2056 Washer - Flat, M12x32x2.3T e 2
18 M1046 Bolt - Roller e 2
19 M1031 Roller - Plastic it 2
20 M1036 Block - Slide Upper 1, Nylatron e 1
21 B2029 Screw - Wrench, Dish-Head, M10x60 e 4
22 M1027 Chain Terminal - Upper, Number 1 Column  cecereenceeceninienees 2
23 M1023  Chain - ULE15~ULE38 e, 2

M1024  Chain - ULE40 e 2

M1017 Chain Assembly - Number 1 Column, ULE15~ULE38 = W =  ceceeceeceeceereencenees 2

M1018 Chain Assembly - Number 1 Column, ULE40 = ceceeceecencenccecenes 2

M1030 Pin - Grooved e 4

ULE-Series 5-3



Section 5 - Mast Components Parts Manual - First Edition
.______________________________________________________________________________________________________________________________________________|

Figure 5-1

"\ & B

\ 8
9

: ®
©

B e D8

Sl

LS

®

5-4 ULE-Series



Parts Manual - First Edition Section 5 - Mast Components
.______________________________________________________________________________________________________________________________________________|

Figure 5-1
Index Part No. Description Quantity This Figure
24 M1028 Chain Terminal - Lower e 2

ULE-Series 5-5



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-2
Number 2 Column Assembly, All Models

® QEERFELEN & PMREEY @ QLW

WA @220

5-6 ULE-Series



Parts Manual - First Edition

Section 5 - Mast Components
I ——— — — ———.

Figure 5-2

Index Part No. Description Quantity This Figure
— M1003 Column - Number 2, ULE15~ULE38  eeeererceiciinniaiinen, 1
- M1004  Column - Number 2, ULEA0 e 1
1 B2044 Nut - Nylock, M10x14 5
2 B2054 Washer - Flat, M10x21x2T(KS) e 9
3 B2056 Washer - Flat, M12x32x2.3T e 4
4 M1046 Bolt - Roller s 4
5 M1031 Roller - Plastic  ereieseiieiieee 4
6 M2062 Rivet - Aluminum, 4.8x16 e 1
7 M1039 Block - Slide Lower 1, Nylatron e 1
8 M1037 Block - Slide Upper 2, Nylatron ~ eeeeeereceeeeieiieeen 1
9 M1061 Pad - Adjustable Guide e 1
10 M1062 Bolt - Adjustable Guide Pad e 1
11 M1063 Nut - Lock, Adjustable Guide Pad  eeeeeeeeieeiiiiniineen 1
12 B2038 Nut - M1I0 e 1
13 M1059 Nut - Square, M6x22.5x13x4T e 2
14 B2026 Screw - Wrench, Dish-Head, M8x60 ceeeseeeeiciiiiiiiiin, 1
15 M1025 Chain Terminal - Clevis, Cylinder — eeeeeeeeseeecnie 1
16 M1028 Chain Terminal - Lower — eeereeeeesecieeeeienns 2
17 M1023 Chain - ULE15~ULE38 e 2
M1024  Chain - ULE40 e 2
M1019 Chain Assembly - Number 2 Column, ULE15~ULE38 = = =  ceceeceeceecencecneeeees 1
M1020 Chain Assembly - Number 2 Column, ULE40  ececeecemcenceeninienees 1
18 M1021 Chain Assembly - ULE15~ULE38 eeeeeceecesciniieiees 1
M1022 Chain Assembly - ULE40 e 1
19 M1026 Chain Terminal - Pulley Support e 1
20 B2029 Screw - Wrench, Dish-Head, M10x60 eeeeeeceiiiiiiiiiiiee. 1
21 B2027 Screw - Wrench, Dish-Head, M10x20 e 2
22 M1041 Idler Wheel - Chain it 2
23 M1042 Axle - Idler Wheel 1
24 M1043  Shim - 21x35x1.2mm e 1

ULE-Series 5-7



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-3
Number 3 Column Assembly, All Models

SPOMEPHBPEE @RS EELNRPN@E®WME)

W B®» B 2 @D @ O

5-8 ULE-Series



Parts Manual - First Edition
|

Section 5 - Mast Components

Figure 5-3

Index Part No. Description Quantity This Figure
— M1005 Column - Number 3, ULE15~ULE38 eeeererceniiinaaiinnee, 1
- M1006  Column - Number 3, ULEA0 e, 1
1 B2044 Nut - Nylock, M10x14 8
2 B2054 Washer - Flat, M10x21x2T(KS) e 10
3 B2056 Washer - Flat, M12x32x2.3T e 4
4 M1046 Bolt - Roller s 4
5 M1031 Roller - Plastic ~ eeieeeeeieiieeia 4
6 M1029 Rocker - Chain Tension e 1
7 M1045 Bolt - Rocker e 1
8 B2046 Nut - Nylock, M12 e 1
9 M1040 Block - Slide Lower 2, Nylatron e 1
10 B2062 Rivet - Aluminum, 4.8x16 ~ eeeeeeeeeeseceeeeneen 1
11 M1038 Block - Slide Upper 3, Nylatron ~ eeeeeeeeceeeeniiieeen 1
12 M1061 Pad - Adjustable Guide e, 1
13 M1062 Bolt - Adjustable Guide Pad e 1
14 M1063 Nut - Lock, Adjustable Guide Pad  eeeeeeeeieeiiiiniineen 1
15 B2038 Nut - M10 e 1
16 M1059 Nut - Square, M6x22.5x13x4T e 2
17 M1026 Chain Terminal - Pulley Support e 2
18 B2029 Screw - Wrench, Dish-Head, M10x60 eeeeeeeciiiiiiiiiiiee. 2
19 M1021 Chain Assembly - ULE15~ULE38  eeeeeesececiniiiiienn 2
M1022 Chain Assembly - ULE40 e 2
M1023 Chain - ULE15~ULE38 e 2
M1024  Chain - ULE40 e 2
M1030 Pin - Grooved e 4
20 M1028 Chain Terminal - Lower — eeereeseeeesiiiciiens 2
21 B2027 Screw - Wrench, Dish-Head, M10x20 e 2
22 M1065 Spacer 1 - Idler Wheel e 1
23 M1041 Idler Wheel - Chain  eiieeesiiiiiiee, 2

ULE-Series 5-9



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-3

SPOMEPHBPEE @RS EELNRPN@E®WME)

W B®» B 2 @D @ O

5-10 ULE-Series



Parts Manual - First Edition Section 5 - Mast Components
.______________________________________________________________________________________________________________________________________________|

Figure 5-3

Index Part No. Description Quantity This Figure
24 M1042 Axle - |d|er Wheel ........................ 1
25 M1043 Sh|m - 21X35X12mm ........................ 1

ULE-Series 5-11



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-4
Number 4 Column Assembly, All Models

BWENEN@OE@EE)

SIOCBOGINOGISIES]

2 2% ¥ @ 0 O

5-12 ULE-Series



Parts Manual - First Edition
|

Section 5 - Mast Components

Figure 5-4

Index Part No. Description Quantity This Figure
— M1007 Column - Number 4, ULE15~ULE38  eeeereeceiiiinniaiinnen, 1
- M1008  Column - Number 4, ULEA0 e 1
1 B2044 Nut - Nylock, M10x14 8
2 B2054 Washer - Flat, M10x21x2T(KS) e 10
3 B2056 Washer - Flat, M12x23x2.3T e 4
4 M1046 Bolt - Roller s 4
5 M1031 Roller - Plastic ~ eeieeeeeieiieeia 4
6 M1029 Rocker - Chain Tension e 1
7 B2062 Rivet - Aluminum, 4.8x16 e 1
8 M1039 Block - Slide Lower 1, Nylatron e 1
9 M1045 Bolt - Rocker e 1
10 B2046 Nut - Nylock, M12 1
11 M1037 Block - Slide Upper 2, Nylatron ~ eeeeeerececeeiieiienen 1
12 M1061 Pad - Adjustable Guide e, 1
13 M1062 Bolt - Adjustable Guide Pad e 1
14 M1063 Nut - Lock, Adjustable Guide Pad  eeeeeeeeieeiiiiniineen 1
15 B2038 Nut - M10 e 1
16 M1059 Nut - Square, M6x22.5x13.4T e 2
17 M1026 Chain Terminal - Pulley Support e 2
18 B2029 Screw - Wrench, Dish-Head, M10x60 eeeeeeeciiiiiiiiiiiee. 2
19 M1021 Chain Assembly - ULE15~ULE38  eeeeeesececiniiiiienn 2
M1022 Chain Assembly - ULE40 e 2
M1023 Chain - ULE15~ULE38 e 2
M1024  Chain - ULE40 e 2
M1030 Pin - Grooved e 4
20 M1028 Chain Terminal - Lower — eeereeseeeesiiiciiens 2
21 B2027 Screw - Wrench, Dish-Head, M10x20 e 2
22 M1065 Spacer 1 - Idler Wheel e 1
23 M1041 Idler Wheel - Chain  eiieeesiiiiiiee, 2

ULE-Series 5-13



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-4

BWENEN@OE@EE)

SIOCBOGINOGISIES]

2 2% ¥ @ 0 O

5-14 ULE-Series



Parts Manual - First Edition Section 5 - Mast Components
.______________________________________________________________________________________________________________________________________________|

Figure 5-4

Index Part No. Description Quantity This Figure
24 M1042 Axle - |d|er Wheel ........................ 1
25 M1043 Sh|m - 21X35X12mm ........................ 1

ULE-Series 5-15



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-5
The Last Column Assembly, All Models

BYEERHRNROE@EE)

® @ [

@m® mawm O

5-16 ULE-Series



Parts Manual - First Edition

Section 5 - Mast Components
I ——— — — ———.

Figure 5-5

Index Part No. Description Quantity This Figure
- M1009 Column - The Last, ULE15/25/35 ~  eeeeeeeceeeeen 1
- M1010 Column - The Last, ULE20/30/38 ~ eeeeeeeeseeecneien 1
- M1012  Column - The Last, ULEA0 e 1
1 B2044 Nut - Nylock, M10x14 e 8
2 B2054 Washer - Flat, M10x21x2T(KS) e 10
3 B2056 Washer - Flat, M12x32x2.3T e 4
4 M1046 Bolt - Roller eeieeeesiseiiiiiiiaaaas 4
5 M1031 Roller - Plastic e 4
6 M1029 Rocker - Chain Tension e 1
7 M1045 Bolt - Rocker e 1
8 B2046 Nut - Nylock, M12 1
9 M1040 Block - Slide Lower 2, Nylatron e 1
10 B2062 Rivet - Aluminum, 4.8x16 e 1
11 M1026 Chain Terminal - Pulley Support —  eeeeesseceseieiiiinen 1
12 B2029 Screw - Wrench, Dish-Head, M10x60 e 1
13 B2027 Screw - Wrench, Dish-Head, M10x20 eeeeseeceiciiniiiiiinen, 2
14 M1043  Shim - 21x35x1.2mm e 1
15 M1042 Axle - Idler Wheel 1
16 M1041 Idler Wheel - Chain it 2
17 M1065 Spacer 1 - Idler Wheel e 1
18 M1066 Spacer 2 - Idler Wheel e 1

ULE-Series 5-17



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-6

Platform Column Assembly, All Models

O

SS)

PENE LN @E

®1 ®BO® @

5-18 ULE-Series



Parts Manual - First Edition

Section 5 - Mast Components
I ——— — — ———.

Figure 5-6

Index Part No. Description Quantity This Figure
- M1013 Column - Platform, ULE15/25/35 e 1
— M1014 Column - Platform, ULE20/30/38/40  eeeeseeciieiiiieciiieen. 1
1 B2062 Rivet - Aluminum, 4.8x16 e 4
2 M1034 Block - Slide, Carriage e, 1
3 M1035  Shim - Cariage e 2
4 B2034 Screw - FHM, M6x15 e, 4
5 B2042 Nut - Nylock, M6 e 4
6 B2044 Nut - Nylock, M10x14 e 6
7 B2054 Washer - Flat, M10x21x2T(KS) e 6
8 B2056 Washer - Flat, M12x32x2.3T e 4
9 M1031 Roller - Plastic e 4
10 M1046 Bolt - Roller e 4
11 M1029 Rocker - Chain Tension ~ eeereeeeeeeeeneinieeeens 1
12 M1045 Bolt - Rocker e 1
13 B2010 Screw - HHC, M10x60 e, 1
14 M1033 Hold-down Hook e 1
15 M1032  Tube - Hold-down Hook e, 1
16 B2046 Nut - Nylock, M12 1

ULE-Series 5-19



Section 5 - Mast Components Parts Manual - First Edition

Figure 5-7

Sequencing Cable Assemblies, All Models

1.

@ ® @EO

©

1
!
@@I;/ ©@Q

5-20 ULE-Series



Parts Manual - First Edition

Section 5 - Mast Components

Figure 5-7

Index Part No. Description Quantity This Figure
1 B2033 Screw - PHM, M6x14  eeeeseeeeieteieneaane, 5
2 B2042 Nut - Nylock, M6 1
3 M1048 Bracket - Sequencing, Upper e 1
4 M1059 Nut - Square, M6x22.5x13x4T e 6
5 M1060 Spring - Sequencing, QU13/14 e 1
6 M1050 Sequencing Cable Assembly - ULE15~ULE38 = = ceceeceecencincinienens 1
M1051 Sequencing Cable Assembly - ULE40  eeeeeeeeceeciiniiniinee. 1
7 B2001 Screw - HHC, M6X20 et 2
8 B2050 Washer - Flat, M6x18x1.2T e 4
9 M1049 Bracket - Sequencing, Carriage e 1
10 M1047 Bracket - Sequencing e 1
11 B2020 Screw - Wrench, M6x25 e, 1
12 B2051 Washer - Flat, M6x25x1.5T e 2
13 M1044 Spacer - Sequencing, Pulley e 1
14 M1052 Pulley - Sequencing e, 1
- M1069 Sequencing Cable Assembly set- ULE15~ULE38 = ceceecemceeceenienienens 1
- M1070 Sequencing Cable Assembly set — Platform, ULE15~ULE38 eceeceereecreeceeceeees 1
- M1071 Sequencing Cable Assembly set - ULE40  eeeeeceeceeciiiiieieenn. 1
- M1072 Sequencing Cable Assembly set — Platform, ULE4Q ~ ceceeceececeenenienens 1

ULE-Series 5-21



Section 5 - Mast Components Parts Manual - First Edition

Notes

5-22 ULE-Series



Parts Manual - First Edition Section 6 - Platform Components

Section Six

Platform
Components

ULE-Series 6-1



Section 6 - Platform Components Parts Manual - First Edition

Figure 6-1
Platform Assembly, All Models

)

O GO

WAL i B

6-2 ULE-Series



Parts Manual - First Edition

Section 6 - Platform Components
.______________________________________________________________________________________________________________________________________________|

Figure 6-1

Index Part No. Description Quantity This Figure
— F1001 Platform Assembly with Decals - Standard = ceeeeereeseeeeeiiiniene. 1
— F1002 Platform Assembly with Decals - Narrow —  ceeeceeeseciiiiiiiieene 1
1 F1011 Plate with Decals e 1
B2063 Rivet - Aluminum, 4.8x20  eeseesesiiiiiiiiieen 6
2 F1003 Railing Assembly - Standard e 1
F1004 Railing Assembly - Narrow ~— eesereseseee 1
3 B2005 Screw - HHC, M10x25 e, 6
4 B2054 Washer - Flat, M10x21x2T(KS) e 12
5 B2044 Nut - Nylock, M10x14 6
6 F1010 Clamp - Platform Mount e, 2
7 B2039 Nut - M10(3/8) 4
8 F1012 Safety Ring e 1
9 F1005 Toeboard - Standard e 1
F1006 Toeboard - Narrow  iieeesiiiiiieiieeaes 1
10 F1009 Sandpaper e 2
11 F1013 Guide Ring with Hose - Platform Gate @~ = eeeeeeereeeieniiniineen 2
12 B2055 Washer - Flat, M10x25x3T e 4
13 B2007 Screw - HHC, M10x35 e, 2
14 F1014 Gate Tube - Standard e 1
F1015 Gate Tube - Narrow  diieeeeeeiiiiiiiaaae 1
F1007 Gate Assembly - Standard ~ eeeeeeeeeeiin 1
F1008 Gate Assembly - Narrow e 1
15 B2003 Screw - HHC, MB6X50 et 8
16 B2050 Washer - Flat, M6x18x1.2T e 16
17 B2042 Nut - Nylock, M6 8

ULE-Series 6-3



Section 6 - Platform Components Parts Manual - First Edition

Figure 6-2
Platform Controls, All Models

© © @

®

N ©

@ ©

® 0 8 © ® W

6-4 ULE-Series



Parts Manual - First Edition

Section 6 - Platform Components
I ——— — — ———.

Figure 6-2
Index Part No. Description Quantity This Figure
- E1020 Platform Controls ~ eeieeeesiieiiiiiiiaaaas 1
1 E1093 Cover - Platform Controls e 1
2 E1094 Box - Platform Controls e 1
3 E1011 Stop Button with Contact ~ eeeeeeeeeseesenieeeens 1
E1012 Stop Button - Red Mushroom Head =~ eeeeeeeeeeeseeeeeeeen 1
E1018 Contact - Stop Button e 1
4 E1021 Select Switch with Contact - Platform Controls =~ eeeeeeereenieniee 1
E1091 Select Switch - Platform Controls e 1
E1092 Contact - Select Switch e 1
5 E1013 Push Button with Contact ~ eeereeeeeeeeenenieeeens 1
E1014 Push Button = teieeessieiiiiiiinnaas 1
E1019 Contact - Push Button e 1
6 E1072-1 Connector - Squeeze e 1
7 E1062 Power Cable Assembly - Ground Controls to Platform, ULELS cceeceeceeceneeeeceeeees 1
E1063 Power Cable Assembly - Ground Controls to Platform, ULE20 -:eseeceeeeerreneeceees 1
E1064 Power Cable Assembly - Ground Controls to Platform, ULE25 cceeceeceeceereenceceens 1
E1065 Power Cable Assembly - Ground Controls to Platform, ULE3Q «:eceeceeeeeereeceeeees 1
E1066 Power Cable Assembly - Ground Controls to Platform, ULE35 «:eceeceeceerreeeeceees 1
E1067 Power Cable Assembly - Ground Controls to Platform, ULE38 «::ereeeeeeeerrenceceens 1
E1068 Power Cable Assembly - Ground Controls to Platform, ULE4Q «ceceeceeceecreeceeeees 1
8 E1070 Spring Cable Assembly - Tension, ULE15/25/35 = ceceeceecencincenceeees 1
9 B2036 Screw - Plastic, Platform Controls e 4
10 E1022 Outlet Assembly - Standard, 220V 50~60Hz =~ ceceeceecencineiecens 1
E1023 Outlet Assembly - Japan Type, 100V 50~60Hz = ceceeceecencincineeeees 1
11 E1026 Cover - Outlet, Standard ~ eereeeeeeeeeeieiieeeen 1
E1095 Cover - Outlet, Japan Type e 1
12 E1025 Receptacle - Outlet, Standard e 1
E1096 Receptacle - Outlet, Japan Type e 1
13 E1097 Box - Outlet, Standard ~ eeeeeeneeieiiiiinen, 1
E1098 Box - Outlet, Japan Type e 1
ULE-Series 6-5



Section 6 - Platform Components Parts Manual - First Edition

Notes

6-6 ULE-Series



Parts Manual - First Edition

Numeric Index

Numeric Index

Part No. Page No Index No. Part No Page No Index No.
HIOOL  woveereeeeeeesommmemnennnns 2.0 e 2 PLOOL  coveveeeeeeeemmremnesnennnns 32 e —
HL002  wervereereevermmeeneenennens 7 SR 2 PLO02  cereereereereeeeeeiens 32 e -
HI003  woveereereermsomemennennnns N _ PLO03  ceeeereeeeeeeeeeeeiennns 32 e —
HI004  wooveremrememmsminins D20 3eD eeveeveienieneeieenenenes 4, 3 P1004 3-2 —
HI005  «eeereereeresnesumnunnens 22, 32 e 4,3 PLO0S  coreereeeeeeeieneaneinennns 32 e —
H1006 - - P1006 3-2 -
HI007  woveereereermsomemennennnns N _ 2700 y 2R T RPN 32 e 1
H1008 - P1008 3-2 1
H1009 4, 4 PLO0Q  coreereeeeieeeeeeneinenns 32 e 1
H1010 - P1010 3-2 1
H1011 7.6 PLOLL  coveveeeeeeeemmremnesnennnns 32 e 7
HIOL2  weveeeeereeveseeennennennens 7 SR 6 PLOLD  weeeereeveerereeeeeeenns 32 e 7
HIOLS  eoveereeeeermsommmenneinens 2.0 e 8 PLOLS  coeeveeeeeeeeremeneiennns 32 e 7
HIOLA  worvereeremvervmrenneenennens 7 SR 11 PLOLA  woveereeveerereerennenennans 32 e 8
HIOLE  weeereeremresnmsnmsonnens 22, B2 e 13, 14 PLOLE  coveeeeeeeeeeremennesnennnns L3, RN 23
HIOLE  worvereeremrerememnemnennens 7 SR 1 PLOLE  woreeveeververeereenesnennans [0, R -
HIOLT  eoeeremreeresnesnenoenens 22, B2 e 14, 13 PLOLT  coveveeeeeeeeremrennesnennnns e e —
HIOLE  wevereereeresseivennenens 2.2, B2 e 15, 12 PLOLE  woreereeveerereerennesennans 32 e 2
HIOLO  woveerereeremsommmennennnns 2.0 e 10 PLOLY  coreveeeeeevemmrenneinennans 32 e 2
HL020  wereeeeeremvermmeeneenennens 7 SR 17 PLO20  cereereereerereeeeeiennns [0, R 26
HIO2L  woveeeeeeeermsommmenneinens 2.0 e 9 PLO2L  coeeeeeeeeeeereeenninennns L3, RN 25
HL022  weovereeremvesseineennnnns 22, B2 e 12, 5 PL022  ceeeereeeeerereeeeeiens T S 6
HI023  woveereeeeevesomenenneinens 2.0 e 3 PL023  ceeereeeeereieeeeeienns e e 15
[WTTo 7. NI 2.2, B2 e 16, 11 PLO24  weeeereeveerereeeeeienns [0, R 22
PLO25  ceeereeeeereieeeenienns 32 e 9

PLO26  cereereereerereeeeeienns [ SR 10

PLO27  ceeeeeeeeeeeeeeeenienns e e 20

PLO28  cereereereerereeeeieienns el e 21

PL029  ceeereereereieeeeeienns e e 24

PLO30  ceeeereeeeerereeeeeeennans [0, R 19

P1031 32 2

ULE-Series 7-1



Numeric Index

Numeric Index

Part No. Page No Index No.
ELQOL  weoveeveereereeeremnuesneens B e _
E1002  weovverveereesresreeiienneens [N SRR —
20010 < T TR B e _
E1004 3-6 —
E1005  ceeereereereseeineeaneinens B e 1
E1006 3-8 20
E1007  cooeereereeresemieeeaeinens LI TP 20
E1008 3-6 4
E1009  coeereereereseeneeeaeinns B e 4
E1010 4
E1011 7, 3
E1012 7,3
E1013 55
E1014 5 5
EL015  woeereeeeevesemseeeneinens B eeeeeeeeeeeeeeies 6
E10LE  woreeeeereeresreremeeennens LN SRR 8
ELOL7  coeereereeresemsemeneinnns B eeeeeeeeeeeeeeees 4
E1018  wrovereereeresseireneenens 36, B4 ereeeeereneneieens 7,3
E101Q  wroeereeremresreineineens 3B, B4 cereeeereeeseenneennies 5 5
E1020  weoveerveereereesreeninnns 14, B-B  coveererereeenennnieienas 19, —
E1021  coeereereereseeenieneinens B-d e 4
E1022  creeeeeereereirenneeeeanens L3 R 10
E1023  cooeereereereieeneeeaeinens B-d e 10
|10 7. R I SR 5
E1025  cooeererreereineieeaeinns [ 3 R 12
E1026  «reereereeresrenneeeeniens L3 R 11
E1027  weoeeereereeseeeremnuenneens e _
E1028  weoeereereeresreneeeeeinens e —
E1029  cooeereereereieeieeieinns B e 10
E1030  creereereeresreneeeeienens [N SRR 10
E1031 36 10
E1032  ceeeeeeereeresreneeeeeniens [T SRR 19
E1033 3-8 16
E1034  coeveeereeresreneeeeennens [T SR 15
E1035 3-8 18
E1036  cweereereererrereeeeieiens 312 e 12
E1037  cooeereereereseeneeieininens 312 e 15
E1038  wreereereeverrereeeeeinens 312 e 15
E1039  croeereeeeeineieinens 1210, 3-12 creeeeeeeseenseenannes 6, 15
E1040  ceoeereereeresreneeeeieanens 312 e 18
EL041  coeeeeereeresemienienninens 312 e 10

Part No.

E1043

E1044

E1045

E1046

E1047

E1048

E1049

E1050

E1051

E1052

E1053

E1054

E1055

E1056

E1057

E1058

E1059

E1060

E1061

E1062

E1063

E1064

E1065

E1066

E1067

E1068

E1069

E1070

E1071

E1072

E1073

E1074

E1075

E1076

E1077

E1078

E1079

E1080

E1081

E1082

Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Page No. Index No.
312 e 1
312 e 2
312 e 3

8
14
17
19
16
14
17
312 e 19
312 e 16
312 e 13
312 e 20
312 e 20
3B ceeeereeereerrenieeeee —
L% ST _
3B ceeeereeereerrenieeeee —
L% ST 13
[ SR 13

310, B-4 ceeeereeeesereeeeneeees 7,7

B-10, B-4  ceeeeererereereneenenens 7,7

310, B-4 ceeeereeeererseeeneeees 7,7

B-10, B-4  ceeeeerereeeneneeneins 7,7

310, B-4 ceeeereeeereesenenneeenes 7.7

B-10, B-4  ceeeeererereeneneenenns 7,7

310, B-4 ceeeereeeereeeeenneeees 7,7

310, 4-2  ceeeeerereeeeneeenens 11, 4

310, B-4 ceeeereeeesereeeeneeees 15, 8
310 ceeeeeeeereeeieeens 13

ULE-Series



Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Part No.

E1084

E1085

E1086

E1087

E1088

E1089

E1090

E1091

E1092

E1093

E1094

E1095

E1096

E1097

E1098

E1099

E1100

E1101

E1102

E1103

E1104

Index No.

11

12

13

13

21

21

21

22

11

12

13

13

20

20

20

20

Numeric Index

Numeric Index

Part No. Page No. Index No.
MLOOL  weeveereeremreesnemnennnens 52 e _
MLO02  werveervesreeeesreeeeinens [ S —
MLOO3  weveereeeremneesnemneennens Df  ceeeeeeeeeeeieeeees _

5-6 -
MLOOS  weveereeeremneesremneennens [ DT _

5-8 -
MLOO7  weoveereerremneesremneennens Bo1Q  ceeeeeeereeeeseseeeeneens _
MLOLL  weeveereereeneesnemneennenns Golf  ceeeeeereereseieniienens _
MLOL2  weveervesreeeesremreeniens B1f  ceereereereereeeinenneeenns —
MLOLS  weveerreeremneesremneenaens D18 ceereeeeeeeieieinieiens _
MLOLA  weeveervesreeeesremreenaenns B18  ceereereereereeeienieeeens —
MIOLE  woveereerereesmesmennnens 1-2, B2 eeereeeeeennnennenes 10, 8
MILOLE  woreereererremrernmennens 1-8, 52 weererererererineneenenns 2,8
MILOLT  coveveeeeeevemmremnesnennnns 52 e 23
MLOLE  woveerervervmremnennenrennans [ S 23
MILOLO  wovevreeeeremmmrennernennnns Df  ceeeeeeeeeeeieeens 17
ML020  woreererverreemnennennennans B eereereereeeeeieeenns 17
MILO2L  coveeremrereesemimennnnens BB, -8 cereeeeereieeseienieieens 18, 19
ML022  woveereeremrenneneneanens BB, 5-8  crerrerererereriienenenn 18, 19
ML023  coveereerervesmesnennnens 52, B5eB  ceeeeeeesereeseieneienne 23, 17
[V Lo . RN B2, BB ceerrerereenerinenenenis 23, 17
MIL025  wovevreeeervmmmnennennennnns Df  ceeeeeeeeeeeiens 15
MLO26  woevereereeremnesnmnennens BB, 5-8  crerrerererereriienenenn 19, 17
ML027  coveeeeeeeevmmmnennennennnns 52 e 22

ULE-Series

MLOZE  eeeoooersseioresssrioee 52 oo 20
MLOZ7  oereoressierssssioen 56, 512 wrrmsresermermsrnnens 8 11
MLOZE  eeeoooesseioresssrioen 58 oo 1
ML0ZG  eeerorressierressionn 56, 512 wrresrsserermssnnons 78
MLOAO  eeroeressieresssion B8, 516 ersrsmemssesssessin 99
MLOAL  ererreeserressien U, 22, 23

7-3



Numeric Index

Numeric Index

M1043

M1044

M1045

M1046

M1047

M1048

M1049

M1050

M1051

M1052

M1053

M1054

M1055

M1056

M1057

M1058

M1059

M1060

M1061

M1062

M1063

M1064

M1065

M1066

Page No Index No.
56, 5-10 rreeeerserseseiseineeens 23, 24
5B, 510 ererereresererseneniienens 24, 25
[0 DTN 13
5-8, 5-12 7,9
B2, B5uB  ereeeeereresseensnieninnas 18, 4
10

500 eeeeeeeeeeeeeeieieenns 3
9

[0 DTN 6
6

[0 RO 14
1o e 1
1o e 1
1o e 1
1o e 1
1o e 1
1o e 1
310, B2 eeeeererseseeeneninenens 3, 15
500 ereeeeeeeeeeeeieieenns 5
B2, BB ceeerrerereeseienennienens 10, 9
B2, BB eeereerersesenseenienenne 11, 10
B2, BB ererererereesenieinienns 14, 11
52 e 1
58, 512 ererereeeierernininiienens 22, 22
D1f  eeeeeeeeeeeeeeeeeineinenns 18

Part No.

B1002

B1003

B1004

B1005

B1006

B1007

B1008

B1009

B1010

B1011

B1012

B1013

B1014

B1015

B1016

B1017

B1018

B1019

B1020

B1021

B1022

B1023

B1024

B1025

B1026

B1027

B1028

B1029

B1030

B1031

B1032

B1033

B1034

B1035

B1036

B1037

B1038

B1039

B1040

B1041

Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Page No Index No.
4_2 ............................... 19
4_2 ............................... 19

4-6

11

16

12

14

11

11

11

11

11

ULE-Series



Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Numeric Index

Numeric Index

Part No. Page No Index No. Part No Page No. Index No.
BL042  coeeereereereieeieeeieinns 410 ceeeeeeeeeeeeeieinns 18 BLOB3  corereeeeeeeereeeaiiennans 412 e 18
BLO43  ceeeereereeresreneeeeeiens 1o e 3 BLOBA  wereereeveevereereeeienians 1o10  eeeeereeeereeeee e 3
B1044 BLOBS  coeeereeeeevereeeseieinans 4B e 9
B1045 B1086 4-6 13
B1046 BLOB7  woveveeeeeeveremesesennans 4B e 15
B1047 B1088 4-6 16
B1048 BLOBY  worereeeeeeveremeaiineinans 4B e 17
B1049 B1090 — -
BLOSO  woeeereereereseeeerenneinens 42 e 7
B1051 2, 16
BLOS2  ceeereereereieeieeeineinns I ST 20 B200L  coeeeeeeeeeeeemeseiennans 500 ceereeeeeeeieieinens 7
BLO53  weeeereereeresrenneeeennens Al e 5 B2002  ceeereereereereieeeanens 12, B-10  ceeeeererereenerenenenene 1,1
BLOS4  coeereereereieeieeeieinens 1o10  eeeeeeeeeeeeeeee s 11 B2003  ceeeeeeereereseeeniiennns B2 e 15
BLOSE  weeereereeresreneeeeeinens 1o e 1 B2004  ceeeereereereereineieanens 48, 410 creereeeeereeneneneenens 9, 12
BLOSE  coveereereereseeeeeieinens 1o10  eeeeeeeeeeeeeeee e 1 B2005  ceeereereeeeseinenanens 82, B2 e 8, 3
BLOG7  weeereereereseereeeeeinens 1o e 4 B200B  cereereereereereieeneenens 312, 42 ceeeeerereeeienens 11, 1
BLOSE  coreereereeveseeieeeieinans [ SRR 7 B2007  ceeereerereeseinenanens 34, 410 e 17, 21
BL0O5Q  «revereereeresreirenienens 1-8, 412 erereeerereeneennienens 8, 6 B2008  rrreereereerereeeeeienians 312 e 6
BLOBO  woveereeeeereseeeeeaeinens 1o10  eeeeeeeeeeeeeeee e 2 B200Q  cereereereeveseeeanienns 4D e 11
BLOBL  wereereereevesememeenennens 1o10  eeereeeereeeeeeene e 3 B20L0  ceeeeeeeveerereeeeeeennans B18  ceereereereereeeienieeeens 13
BLOB2  wereerereeereseeeeeineinens 1o10  eeeeeeeeeeeeeeee e 7 B2OLL  coeeveeeeeeeeremeeeiennnns Lo10 oo 3
BLOB3  wereereereeresreneeeeeinens 1o10  eeereeeereeeeeeene s 13 B2012  ceeeereeveevereeeeeiennans 312 e 7
BLOBA  woveereereereseeeeeineinens 1o10  eeeeeeeeeeeeeeee e 13 B2013  ceeeeeeereeeeseeeeniennns Golh e 11
BLOBS  wereereereevesreneeneeeinens A8 e 5 B20L4  ceeeereereereireieeeenens B2, BB e 13, 3
BLOBE  woveeveereereseeeeeaneinens A8 e 5 B201E  ceeeeeeeeeeveseeesniennans 412 e 1
BLOB7  wereereereererreneeneeennens A8 e 5 B20LE  woreereeveerereeeeeiennans 4D e 17
BLOBE  woveereereereseereeeieinans A8 e 5 B20L7  ceeeeeeeeeeveseeeeeiennans LoD e 3
BLOBY  wrreeeeereereseeneeeeeinens A1 ceeeeeerereereeeseeeens 8 B2OLE  wreeereeveerereeeeeienians LoD e 2
BLO70  coeereereereseeeeeneinens 410 ceeeeeeeeeeeeeieinns 10 B201Q  ceeereerereeseeieeinnnens 82, 410 ceeeeeeeeeeseeneeees 21, 3
BLO7L  ceeveeeereeresrmemneeennens A1 ceeeeeerereeeeeneeeens 9 B2020  ceeeereereerereeeeeiennans 520 ceereereeeeeeeienneneens 11
B1072 15 B2021 4-8 18
BLOT73  weeeeeereeresreneeeeeinens A1 ceeeeeerereereeeneeeens 17 B2022  creeereereerereeeeeieins 412 e 11
B1074 19 B2023
BLO75  eeeereereereseeneeneeeinens A1 ceeeeeerereeeeeneeeens 20 B2024  ceeereereerereeneeeieniens [ S 5
B1076 23 B2025 5-2 2
BLOT77  weeeeeereevesreneeeenennens A1 ceeeeeerereeeeeneieens 1 B2026  crreereereerereeneeeieniens B eereereeeeeeeieeenns 14
BLO7E  woeerereeereseeienieieinens 410 ceeeeeeeeeeeeeieeenns 6 B2027  ceeeeeereeeieiiennnens BoB, -8 cereeeeereieeseienieinnns 21, 21
BLO7Q  weeereereeresreeeeeennens 412 e 13 B2028  crreereeveerereereeeienians Bed e 16
BLOBO  «oreereereereseeeeeieinens 412 e 13 B2029  ceeereeeieieiieininens 52, B5eB  cereeeeereeeeseieneienne 21, 20
BLOBL  wrreereereererveeeneeeinens 412 e 12 B2030  ceeeereeveerereereeeeenians 4D e 6
BLOB2  ceeerereeereieeieeeieinens 412 e 22 B203L  ceeereeeeeeeeseereneiennans 4B e 14
ULE-Series 7-5



Numeric Index Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Numeric Index

Part No. Page No. Index No. Part No. Page No. Index No.
B2032  ceeeeereeeeseeeeenieineens [T RO 17 FLOOL  coeeveeeeeeeeremesnmsuennnns B2 e _
B2033  ceeeeereereesreeeeninniiens 5D eeeereeeesreseenienieenens 1 FL002  woreereeveevereeeneeennans [ S —
B2034 FL003  coeeveeeeeeverememmsennnns B2 e 2
B2035 F1004 6-2 2
B2036 FLO05  woveveeeeeeeesememmsennnns B2 e 9
B2037 F1006 6-2 9
B2038 FLO07  coeeveeeeeeeeremesnesuennans B2 e 14
B2039 F1008 6-2 14
B2040 FL00Q  woreveeeeeseeremenesennnns B2 e 10
B2041 F1010 6-2 6
B2042 FLOLL  coveveeeeeeeeremresnmsnennnns B2 e 1
B2043  cereeeereeeieneeeeninens A8 e 10 FLOL2  woveeveeveeveremennenennens B2 e 8
B2044  ceeeereeeeeieiiinennns 42, B2 e 3, 16 FLOL3  coeeeeeeeeseerememmsennnns B2 e 11
B2045  ceeeereereereireneeneenanens Al e 12 FLOLA  woveeveeveevmreeemnenennans [ S 14
B2046  croeeeeeereieieinenns 312, B8 ceeerereeeeerseenneiens 9, 8 FLOLE  coeeveeeeeeeeememesnennnns B2 e 14
B20A4T7  ceeeeeereeresreneeeeninens [ SR 7

B2048  ceeereereereieeieeieieinns [ ST 4

B204Q  crerereereeeieienienens 112, 42 wereeeerenseneeinies 2, 18

B2050  ceoeereeeereereieineens 12, 46 eeeeeeeeenneeneeenens 1, 3

B205L  creeereereeresreirenienens 310, 4-2  ceeeereereeeienenens 2, 22

B2052  ceeeeeeeereieiiiinenens 112, 410 weeeeereeeseeenneneens 3, 13

B2053  ceeereereeresreneeneeeinens A8 e 17

B2054  ceeeeeereereieieinenens B, 42 e 18, 2

B2055  ceeereereereireneeeeeinens [ SR 12

B205E  ceoeereereereineieinenens 46, 52 eeeeeeeeeseeineiiennas 1, 17

B2057  ceeeereereereseeneeeeeinens [ SR 6

B205E  creeereeeereieieiienens 48, B2 e 15, 3

B205Q  creeeeereereieiienienens 112, 412 ceeeeereerereeinienenes 2,2

B20B0  coreereereereieeseeeieinens 410 ceeeeeeeeeeeeeieinns 14

B20BL  ceeeereereeresreseeeeenens 1o12  eeeeeerereeeee e 3

B2062

B2063

7-6 ULE-Series



Parts Manual - First Edition
___________________________________________________________________________________________________________________________________________________________________|

Numeric Index

Numeric Index

Part No. Page No. Index No. Part No Page No Index No.
ALOOL  ceeeeeeeeeesemmmenneanenns e _ AL042  ceereeeeeeeieeeeeinenns PSRN _
AL002  ceereereereereieeneeeinees e — AL0AZ  creeeeereereieeeeneeenens [ SRR 10
AL003  ceereereereieeeeenenens e _ AL0AL  woevveeeeeeiemeeneinennens e _
A1004 - — A1045 1-4 17
ALO05  ceereereereseeeneenninenns e _
A1006 1-4 23
ALO07  ceeeeereereeemeeeenninenns Lol e 23
A1008 1-4 23
AL00Q  ceereereeeeieeeeeeeenens Lol e 23
A1010 1-4 23
ALOLL  ceereereeresemsmmmeneinenns Lol e 23
ALOL2  ceereereereereeeneeneinens Lol e 23
ALOL3  ceereereereieeeeeenenens Lol e 17
ALOLA  ceereereereereennnenennenns Lol e 17
ALOLE  ceereereereseeieneenninenns Lol e 17
ALOLE  wrevreereeresrmeeneeneinenns 1o e 6
ALOLT  ceeeeereeresemimneeneinenns Lol e 17
ALOLE  crevreereeresrmreeneeennenns Lol e 17
ALOLY  ceereereereseeeneeneinens Lo e _
AL020  ceereereereereeeneeeinees 0 SR —
AL02L  ceereereeeeieeeeeennens B e 1
AL022  ceeeereereereeeeees Lol e 15
AL023  ceeeeereeeeieeeeeens Lo e 26
AL024  coeereereereireeeneeeinens 1eB e 29
AL025  ceeeereeeeeeeeeeeens 1o2 e 2
AL026  ceereereereireeeeeeinees 1eB e 28
AL027  ceereereeeeieeeeeenes Lol e 17
AL028  creereereereereeeeeeiees e _
AL029  ceeeereereieeeeenns Lol e 16
AL030  ceereereereerereeeeeenenns 1o e 6
A1031 1-4 20
AL032  ceereereereeeeeeeenees Lol e 20
A1033 1-2 6
AL03A  ceereereereereeeneeees Lol e 16
A1035 21
A1036 , 12
AL037  ceereereeeeieeeeeenens Lol e 21
AL038  creereereereereieeeeeineens Lol e 15
AL039  ceereereereieeeeeenens Lol e 22
ALOAQ  ceereereereereeeneeeinenns 1o e 4
AL0AL  ceereereereseeimneeninenns 1o2 e 10
ULE-Series 7-7



	수정본
	1
	2




